PROCESS FLOW DIAGRAM
STAGE 3 SURPLUS RECYCLED WATER TRANSFER MAIN
TO CCC GWANDALAN WWTP

EXISTING | FUTURE

OFFSITE DISPOSAL TO CCC
OR HUNTER WATER WWTP

SURPLUS RECYCLED WATER TRANSFER MAIN

PRIVATE WASTEWATER DRAINAGE SYSTEMS TO AVERAGE SURPLUS = 97.5 kL/day

AS3500 BY LICENSED DOMESTIC PLUMBER A AA A AA PEAK SURPLUS = 325 kL/day
JE— JR—— | (with no recycling)
IACTIVATED)| IACTIVATED)|
@ @ CAREON CARBON DESIGN FLOW = 325 kL/day in 12 hours = 7.5 L/s
HOME OWNE; - 3 3 3 27 HOME OWNER/ FILTER TANK EXTCTFLVB%LAL‘YHVLET%;\SLATED TO FILTER |
i OFFSITE DISPOSAL TO o o
BUILDER BUILDER APPROVED LANDFILL * * (m
SOLO SOLo FACILITY ! : |
WATER WATER L = 1ML MBR 1 ML MBR 7.5 km long GWANDALAN|
B A PERMEATE PERMEATE << WWTP INLET
GRAVITY COLLECTION SYSTEMS : STORAGE STORAGE | SURPLUS RECYCLED WATER PSV WORKS
AUTO TRANSFER MAIN
BAGGIN
UNIT A |
A | cHBwu, | CENTRAL
Ls)i SOLO WATER | COAST
COUNCIL
FM |
/
LOW PRESSURE , - CPANOXIC L FUTURE
SEWERAGE e INLET | FEED REVERSIBLE _— - - — — — — -
NETWORK NORMALY FM SCREENS@: MEMBRANE EXISTING
OPEN ‘ ~ SUBMERGED
DPEn , ANOXIC
> Y - TANK MEMBRANE UVD o
NORMALLY‘ | < %\t
CLOSED ™
@ uv Ls H)(cl
P
LEGEND > | 1 w
—_— < ULTRAVIOLET 1 ‘ ‘ ‘
————————————— DISINFECTION !
PROCESS MONITORING L] o
—1
Ve ~N i O CHLORINE
—@ FLOW METER Ntu) TURBIDITY | ranka e manea Lol | ———lTaw A BN [ CONTACT TANK
N (¢ SAFETY
—Q PRESSURE TMP) TRANSMEMBRANE PRESSURE SHOWER i
i
—@ PUMP STARTS AND RUN HOURS #w/ UV INTENSITY e ) ;
—@ WATER LEVEL —@ ELECTRICAL CONDUCTIVITY EMERGENCY STORAGE BUILDING EED( < SUBMERGED i
WAS & CIP TANKS SUMP ANOXIC MEMBRANE [ )
—@ DISSOLVED OXYGEN —@ SOIL MOISTURE PROBE TANK
4 X 46 kL PUMP REVERSIBLE
4@ MIXED LIQUOR SUSPENDED SOLIDS —@ METHANE GAS ! STATION o “SE&E?E,?{“EE ST 1 ML
/) < i PUMP 5
—(pH) pH ——(H25) HYDROGEN SULPHIDE GAS
N7 > | USED FOR EMERGENCY BACKUP AND RECYCLED
i
—O FREE CHLORINE RESIDUAL —@ OXYGEN GAS i SALINITY CONTROL IN THE RECYCLED WATER
\4 WATER TANK. STORAGE
—@ WEATHER STATION —@ MEMBRANE INTEGRITY TEST TANK
U7 UV TRANSMISSION TOP UP SOURCE IS DOWNSTREAM OF
% THE POTABLE BOOSTER PUMPS.
PROCESS CHEMICALS | e
r— 1 T 1
OFFSITE DISPOSAL TO CCC e NN
|:| BUNDED CHEMICAL STORAGE AREA OR HUNTER WATER WWTP ) &) |
BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS S
- - -» CHEMICAL DELIVERY LINES —@
CB  ACETIC ACID (CARBON) DOSING AS SUPPLEMENTARY FOOD SOURCE 4@
Al POLYALUMINIUM CHLORIDE DOSING FOR PHOSPHORUS REMOVAL <Q>
Cl SODIUM HYPOCHLORITE FOR CHLORINATION =
A ACID FOR pH CORRECTION AND MEMBRANE CLEANING o — =
C  SODIUM HYDROXIDE (CAUSTIC) FOR pH CORRECTION & MEMBRANE CLEANING ™)
\ 4
PROCESS EQUIPMENT RECYCLED WATER SUPPLY TO
CUSTOMERS
7| INLET SCREEN TOILET FLUSHING
LAUNDRY WASHING MACHINE COLD WATER,
OUTDOOR CLEANING,
O MEMBRANE BIOREACTOR PROCESS TANKS MAINTENANCE RELATED WATER USES TO CONSTRUCTION RELATED WATER USE TO CAR & BIN WASHING
APPROVED CONSTRUCTION CONTRACTORS. ,
APPROVED MAINTENANCE CONTRACTORS. END USES MAY INCLUDE IRRIGATION. DUST IRRIGATION OF PRIVATE LOTS
END USES MAY INCLUDE SEWER JET CLEANING !
© SUBMERSIBLE PUMP Z SUPRESSION, WASHDOWN, CLEANING, CONCRETE IRRIGATION OF PUBLIC OPEN SPACE,
VACUUM EXCAVATION ETC. BATCHING ETC.
Q DRY-MOUNTED PUMP
C>» MIXING PUMP
4] MOTORISED VALVE
(> HOUSEHOLD SEWERAGE CONNECTION POINT
><] MANUAL VALVE
<
1 VARIABLE SPEED DRIVE
o] PUMP SET
9
ULTRAVIOLET DISINFECTION SYSTEM
SELF CLEANING SYSTEM WITH UV INTENSITY MONITORING
UV TRANSMISSION OF 60%
USEPA ACCREDITED UV DISINFECTION SYSTEM CLIENT: PROJECT: PHASE: NETWORK OPERATOR: DRAWING TITLE: DRAWING NUMBER:
[[[TT]] CHLORINE CONTACT TANK ) STAGE 3 SURPLUS L PROCESS FLOW DIAGRAM 56-RW-PFD-ST3-1C
CONTACT TANK TO BE DESIGNED TO USEPA GUIDELINES TO ROSE PROPERTY ®a BEACHES RESIDENTIAL SUBDIVISION RECYCLED WATER CATHERINE HILL BAY Water STAGE 3 SURPLUS RECYCLED WATER DATE
ACHIEVE CT VALUES FOR THE REQUIRED LOG REMOVAL TARGETS GROUP PTY LTD ROSE |MONTEFIORE STREET, CATHERINE HILL BAY TRANSFER MAIN | WATER UTILITY PTY LTD TRANSFER MAIN '
Water Utility Sclufions 12/4/2019




ADW JOHNSON PTY LIMITED
ABN 62 129 445 398

Sydney Central Coast Hunter Region
Level 35 One International Towers 5 Pioneer Avenue 7/335 Hillsborough Road
100 Barangaroo Avenue Tuggerah NSW 2259 Warners Bay NSW 2282
Sydney NSW 2000 02 4305 4300 02 4978 5100
02 8046 7411

sydney@adwijohnson.com.au coast@adwjohnson.com.au hunter@adwjohnson.com.au

Design Report

Surplus Recycled Water Transfer Scheme to
Gwandalan STP

Property:
Recycled Water Treatment Plant Site
46 Rockpool Road, Catherine Hill Bay Water

Applicant:
Coastal Hamlets Pty Limited

Date:
September 2019

Working Beyond Expectations

Project Management = Town Planning = Engineering = Surveying
Visualisation « Economic Analysis = Social Impact = Urban Planning

www.adwjohnson.com.au

johnson




johnson
Document Control Sheet
Issue No. Amendment Date Prepared By Checked By
A Draft 15t July 2019 RJ CB
B Final 19t September 2019 RJ CB

Limitations Statement

This report has been prepared in accordance with and for the purposes outlined in the scope of services
agreed between ADW Johnson Pty Ltd and the Client. It has been prepared based on the information
supplied by the Client, as well as investigation undertaken by ADW Johnson and the sub-consultants engaged
by the Client for the project.

Unless otherwise specified in this report, information and advice received from external parties during the
course of this project was not independently verified. However, any such information was, in our opinion,
deemed to be current and relevant prior to its use. Whilst all reasonable skill, diigence and care have been
taken to provide accurate information and appropriate recommendations, it is not warranted or guaranteed
and no responsibility or liability for any information, opinion or commentary contained herein or for any
consequences of its use will be accepted by ADW Johnson or by any person involved in the preparation of this
assessment and report.

This document is solely for the use of the authorised recipient. It is not to be used or copied (either in whole or
in part) for any other purpose other than that for which it has been prepared. ADW Johnson accepts no
responsibility to any third party who may use or rely on this document or the information contained herein.

The Client should be aware that this report does not guarantee the approval of any application by any
Council, Government agency or any other regulatory authority.

Design Report

Surplus Recycled Water Transfer Scheme to Gwandalan STP

Ref: N:\11688(13)\Design\Documents\Design Report\Designers Report - Surplus Recycled Water Transfer Scheme
- FINAL.docx



Executive Summary

ADW Johnson Pty. Limited (ADW Johnson) has been commissioned by Coastal Hamlets Pty
Ltd to design and obtain approvals for the construction of a surplus recycled water
transfer scheme pipeline from the Catherine Hill Bay (CHB) Recycled Water Treatment
Plant (RWTP), operated by Catherine Hill Bay Water Utility Pty Ltd (CHBWU), to Gwandalan
Sewage Treatment Plant (STP), operated by Central Coast Council. The engagement
covers the provision of civil engineering, survey and planning services for the construction
of a surplus recycled water transfer main.

The RWTP as part of The Beaches subdivision at CHB will generate excess recycled water.
Under the current approvals, disposal is via onsite irrigation. Since approval, an
arrangement to discharge to Central Coast Council’s Gwandalan STP via private transfer
main and pumping station has been secured, removing the need for onsite irrigation.

The proposed surplus recycled water transfer main (SRWTM) route includes construction
within NSW National Parks and Wildlife Services (NPWS) land, a crossing of the Roads and
Maritime Services (RMS) road on the Pacific Highway and construction along Kanangra
Drive and Summerland Road, Gwandalan. The proposed pipeline section along Kanangra
Drive and Summerland Road requires a Development Application (DA) under Part 4 of the
Environmental Planning & Assessment Act 1979 (EP&A Act) with Central Coast Council as